
������������������������ 

www. Betstco.com
541-895-3083 M-F 7am-4pm PST

83371 Melton Rd, Creswell OR 97426

�������������������������������������������
�����
�������������	����������������������

����
������������	���������������������������������������������������������������


IGN TILLER SERIES

















������������������������
��������
	

������������������������������

���������������
��������
���������������������
����������

���������������������������� 

� �����������������������������������������������������
�����������������
������������������
���������	�����������������������������������������������������
������������������	����������������������������������������	����������������������
��������������������������������������
���������������������������������������
�����������
��
������������������������������
��������������������������������
�������
�����������������������������������������	

������������������ ­���������� �������������

��������������������������������������������������������
����������	

���
�����������������������	

���
���������������������������������
���������������������
������
�������������
���
����������������������������������������������������������������������������������
�����
��������
�������������
�	

������������������������
�����������
����������������������

����������������������������


� ���
��������������������������������������
����������������������������������
������������������������������������
������������
	���������������
�������
������
�������������������������������������������������������������������������
�����
���������������������������
	

���������������������������
������������������������
�������������������	
����������������
������������������������
������������	�����������������������
�����������������
	����������������������������������������������
�������������
�����������	



����������������������������������������������
����������
�����
�������������������	�
��������
�����������������������������������������
����
�������
�
���������������

������������������������������������������������������
����������������������������
���
	

������������������
���������������������������	�������������������������������
�
�����	

��������������������������������������������

���������

����������
��������
�����

������������������������������������
����������������������������������������������
��
����������
�������������������������������
��������
�������������������������
����������	

����������
�����������������
��������������
�������������
����������������
������
������������������������
���������
������������
���������
��
������������
�����
����	����������
�����������������������������������������������
�������������
�
����
�����������	������������
�������
����������������
����������������������������
������������������	

��������������������������������������������

���������

����������
��������
�����

������������������������������
������
��	�����������
���
���
�����
��

�����
�
�����
���������������
�����
�������������������
����
�����

���������



Chapter I Brief introduction on the structure and their adjustment................................9

2.5 Right side plate..........................................................................................10

Chapter Methods of operating..........................................................................11

Chapter IV Maintenance ..................................................................................14

To ensure that the tiller works properly, has higher efficiency and prolonging the service life, it is important that

maintenance must be done properly.............................................................................14



Chapter I Brief introduction on the structure and their adjustment

Precaution:



2.5 Right side plate



Chapter Methods of operating



Adjustment of horizontal level

Adjustment of longitudinal level

Adjustment of rising height

Primary adjustment of working depth

3.5 Cultivating route





Chapter IV Maintenance

To ensure that the tiller works properly, has higher efficiency and prolonging the service life, it is
important that maintenance must be done properly.





Chapter V Common breakdown and its fixing method



Chapter VI Notes for safety



Item Part No. Name Qty. Model

1 1GN100.02.011 Flange Tube, Weldment 1 IGN100

1GN125.02.011 Flange Tube, Weldment 1 IGN125

1GN135.02.011 Flange Tube, Weldment 1 IGN135

1GN150.02.011 Flange Tube, Weldment 1 IGN150

1GN180.02.011 Flange Tube, Weldment 1 IGN180

1GN210.02.011 Flange Tube, Weldment 1 IGN210

2 1GN100.02.111 II-Sha� 1 IGN100

1GN100.02.111 II-Sha� 1 IGN125

1GN100.02.111 II-Sha� 1 IGN135

1GN100.02.111 II-Sha� 1 IGN150

1GN100.02.111 II-Sha� 1 IGN180

1GN100.02.111 II-Sha� 1 IGN210

3 GB13871.1-427512 Seal FB 42x75x12 1

4 GB297-30311 Bearing 30311 1

5 IGN135.02.108 Bevel Gear (fits IGN) 1

6 GB13871.1-407012 Seal FB 40x70x12 1

7 GB297-30308 Bearing 30308 1

8 GB858-30 Lock washer 30 1

9 GB812-M30X1.5 Round Nut M30x1.5 1

10 IGN135.02.107 Gasket -Gearbox side (IGN) 1

11 IGN135.02.109 Gasket, Chain Box side (IGN) 1

12 IGN135.02.136 Gasket 90 1



Item Part No. Name & Specifaca�on Qty. Model

1 IGN135.02.103 Housing  (IGN) 1

2 IGN135.02.101 Gearbox sha�  (IGN) 1

3 IGN135.02.105 Bevel Pinion 1

4 IGN135.02.135 Gasket 80 1

5 GB/T276-6208 Bearing 6208 1

6 GB297-30310 Bearing 30310 1

7 GB893.1-86/80 Circlip 80 In 1

8 GB893.1-110 Retaining Ring 110 1

9 GB13871.1-358012 Seal FB 35x80x12 1

10 IGN135.02.201 Cover 110x12 2

11 Q900B-G3-8 Chain cover oil plug - top 1

12 JB1761-10 Gasket 10 1

13 JB1000-AM10X1 Plug  AM 10x1 1



Item Part No. Name and Specifica�ons Qty. Model

1 IGN135.02.003 Gear Box assembly (IGN series) 1

2 IGN100.02.004 Output Sha�  Assy (Fits IGN 100) 1 IGN100

IGN125.02.004 Output Sha�  Assy (Fits IGN 125) 1 IGN125

IGN135.02.004 Output Sha� Assy (Fits IGN135) 1 IGN135

IGN150.02.004 Output Sha�  Assy (Fits IGN 150) 1 IGN150

IGN180.02.004 Output Sha�  Assy (Fits IGN 180) 1 IGN180

IGN210.02.004 Output Sha� Assy (Fits IGN 210) 1 IGN210

3 LW.10 Lock Washer 10 8

4 B.10X30 Bolt 10x30 8





Item Part No. Name and Specifica�ons Qty. Model

1 IGN100.02.002 Transmission 1 IGN100

IGN125.02.002 Transmission 1 IGN125

IGN135.02.002 Transmission 1 IGN135

IGN150.02.002 Transmission 1 IGN150

IGN180.02.002 Transmission 1 IGN180

IGN210.02.002 Transmission 1 IGN210

2 IGN135.02.012 Le� Side Plate (IGN) 1

3 IGN135.02.110 Gear Top 1

4 GB3452. 1-OR O Ring 1

5 IGN135.01.112 Intermediate Gear Sha� 1

6 IGN135.03.105 Intermediate Gear 1

7 GB/T276-94/6307 Bearing 6307 1

8 GB893.I-80 Snap Ring 80 1

9 GB894.1-35 Retaining Ring 35 1

10 GB13871.1-558012 Seal FB 55x80x12 1

11 GB276-6309 Bearing 6309 1

12 GB893.1-86/100 Circlip 100 1

13 IG135.03.107 III-Sha� (Bo�om gear sha�) 1

14 IG135.03.106 Gear, Bo�om 1

15 LW.30 Lock Washer 30 2

16 RN.30X1.5 Round Nut M30x1.5 2

17 IGN135.02.106 Gearbox gasket 1

18 IGN135.02.118 Sha� Cup 1

19 LW.10 Lock Washer 10 6

20 B.10X25 Bolt M10x25 6

21 B.12X35 Bolt M12x35 8

22 LN.12 Lock Nut M12 8

23 PW.14 Plain Washer 14 5

24 LW.14 Lock Washer 14 5

25 B.14X30 Bolt M14x30 2

26 B.14X40 Bolt M14x40 3

27 PW.12 Plain Washer 12 8

28 LW.12 Lock Washer 12 8

29 B.12X30 Bolt M12x30 8

30 IGN135.02.117 PTO Guard 1

31 S.8X16 Screw M8x16 4





Item Part No. Name & specifica�on Qty.  Model

1 IGN100.01.011 Rotor sha�, weldment (Fits IGN 100) 1

IGN125.01.011 Rotor sha�, weldment (Fits IGN 125) 1

IGN135.01.011 Rotor sha�, weldment (Fits IGN 135) 1

IGN150.01.011 Rotor sha�, weldment (Fits IGN 150) 1

IGN180.01.011 Rotor sha�, weldment (Fits IGN 180) 1

IGN210.01.011 Rotor sha�, weldment (Fits IGN 210) 1

2 F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 12 IGN100

F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 15 IGN125

F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 15 IGN135

F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 18 IGN150

F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 21 IGN180

F-IGN TINE (L) Tine (l) ~ Fits Ign Series Tiller 24 IGN210

3 F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 12 IGN100

F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 15 IGN125

F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 15 IGN135

F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 18 IGN150

F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 21 IGN180

F-IGN TINE (R) Tine (r) ~ Fits Ign Series Tiller 24 IGN210

4 B.12X35 Bolt M12x35 48 IGN100

B.12X35 Bolt M12x35 60 IGN125

B.12X35 Bolt M12x35 60 IGN135

B.12X35 Bolt M12x35 72 IGN150

B.12X35 Bolt M12x35 84 IGN180

B.12X35 Bolt M12x35 96 IGN210

5 LN.12 Lock Nut M12 48 IGN100

LN.12 Lock Nut M12 60 IGN125

LN.12 Lock Nut M12 60 IGN135

LN.12 Lock Nut M12 72 IGN150

LN.12 Lock Nut M12 84 IGN180

LN.12 Lock Nut M12 96 IGN210

6 LW.12 Lock Washer 12 48 IGN100

LW.12 Lock Washer 12 60 IGN125

LW.12 Lock Washer 12 60 IGN135

LW.12 Lock Washer 12 72 IGN150

LW.12 Lock Washer 12 84 IGN180

LW.12 Lock Washer 12 96 IGN210



Item Part No. Name & specifica�on Qty.  Model

1 IGN100.00.019 Drag Shield 1 IGN100

IGN125.00.019 Drag Shield 1 IGN125

IGN135.00.019 Drag Shield 1 IGN135

IGN150.00.019 Drag Shield 1 IGN150

IGN180.00.019 Drag Shield 1 IGN180

IGN210.00.019 Drag Shield 1 IGN210

2 IGN100.00.019 1 IGN100

IGN125.00.019 1 IGN125

IGN135.00.019 1 IGN135

IGN150.00.019 1 IGN150

IGN180.00.019 1 IGN180

IGN210.00.019 1 IGN210

3 CP.4x30 Co�er Pin 4x30 2

4 PW.14 Plain Washer 14 2

5 IGN135.00.018 Link Chain 1 IGN100-150

IGN135.00.018 Link Chain 2 IGN180-210

6 B.10x35 Bolt M10x35 2

B.10x35 Bolt M10x35 4 IGN180-210

7 LN.10 Lock Nut M10 2

LN.10 Lock Nut M10 4 IGN180-210

8 PW.10 Plain Washer 10 1

PW.10 Plain Washer 10 2 IGN180-210



Item Part No. Name & specifica�on Qty.  

1 IGN135.00.015 Gear guard, weldment 1

2 GB1160.2-G3-8 Oil indicator, G3/8 1

3 Q900B-G3-8 Chain cover oil plug - top 1

4 JB1761-16 O-Ring seal M16 2

5 JB1760-M16X12 chain cover oil plug, bo�om 1

6 IGN135.00.105 Chain Cover Gasket 1

7 LN.10 Lock Nut M10 20

8 IGN135.00.108 Side Chain Cover Bracket 1

9 B.10X35 Bolt M10x35 7

10 B.10X30 Bolt M10x30 13





Item Part No. Name & specifica�on Qty.  Model

1 IGN100.00.013 Deck, Weldment 1 IGN100

IGN125.00.013 Deck, Weldment 1 IGN125

IGN135.00.013 Deck, Weldment 1 IGN135

IGN150.00.013 Deck, Weldment 1 IGN150

IGN180.00.013 Deck, Weldment 1 IGN180

IGN210.00.013 Deck, Weldment 1 IGN210

2 IGN100.02.001 Drivetrain, Assembly 1 IGN100

IGN125.02.001 Drivetrain, Assembly 1 IGN125

IGN135.02.001 Drivetrain, Assembly 1 IGN135

IGN150.02.001 Drivetrain, Assembly 1 IGN150

IGN180.02.001 Drivetrain, Assembly 1 IGN180

IGN210.02.001 Drivetrain, Assembly 1 IGN210

3 IGN135.00.012 Right Side Brace 1

4 IGN100.01.001 Rotor 1 IGN100

IGN125.01.001 Rotor 1 IGN125

IGN135.01.001 Rotor 1 IGN135

IGN150.01.001 Rotor 1 IGN150

IGN180.01.001 Rotor 1 IGN180

IGN210.01.001 Rotor 1 IGN210

5 IGN100.00.003 Drag Shield 1 IGN100

IGN125.00.003 Drag Shield 1 IGN125

IGN135.00.003 Drag Shield 1 IGN135

IGN150.00.003 Drag Shield 1 IGN150

IGN180.00.003 Drag Shield 1 IGN180

IGN210.00.003 Drag Shield 1 IGN210

6 IGN135.00.014 Hitch Frame Weldment 1 IGN100-125-135

IGN180.00.014 Hitch Frame Weldment 1 IGN150-180-210

7 IGN135.00.016 IGN stand weldment 1

8 IGNH150.025 Cover, weldment (fits IGN) 1

9 IGNH150.129 Seal plate (fits IGN ) 1

10 IGN135.00.002 Gear Guard 1

11 IGN135.00.011 Depth Gauge shoe (fits IGN) 2

12 IGN135.00.109 Adjustable Plate 2

13 IGN135.00.104 U-Bolt 2

14 IGN135.00.107 Pin 1



Item Part No. Name & specifica�on Qty.  Model

15 FM150.114 Lower Link Pin 2 IGN100/125/135/150

IGN180.00156 Lower Link Pin 2 IGN180/210

16 GB13871.1-35X62 Seal FB35x62x12 1

17 GB276-6206 Bearing 6206 1

18 GB894.1-30 Retainer Ring 30 1

19 R-PIN4 R-PIN 4 1

20 LN.12 Lock Nut M12 4

21 LP-11.45 Linch Pin 11x45 2

22 LW.22 Lock Washer 22 2

23 N.22X1.5 Nut M22x1.5 2

24 B.16X45 Bolt M16x45 6

25 LN.16 Lock Nut M16 6

26 PW.14 Plain Washer 14 7

27 LW.14 Lock Washer 14 7

28 B.14X45 Bolt M14x45 2

29 B.12X35 Bolt M12x35 4

30 LN.12 Lock Nut M12 2

31 PW.12 Plain Washer 12 2

32 LW.12 Lock Washer 12 2

33 B.14X40 Bolt M14x40 10

34 LN.14 Lock Nut M14 5

35 B.10X25 Bolt M10x25 4

36 LN.10 Lock Nut M10 4

37 GB1152-M6 Grease Nipple M6 1





caused by any such defects

FARMER-HELPER 

Limited Warranty

address that is not yours, is considered commercial use. Consumable, Expendalble, Wear Items (Rubber 

-

-

dance with design or maintenance.

 Gasoline or diesel engines used to powered Farmer-Helper products are covered by the warranty of 

the appropriate engine manufacturean Purchaser must look to the engine manufacture for all issues 

Betstco assumes no responsibility for outside labor.

PERMISSABLE BY APPLICABLE LAW, BETSTCO HEREBY DISCLAIMS ALL WARRANTIES OF ANY KIND, 

EITHER EXPRESS OR IMPLIED, INCLUDING, ANY IMPLIED WARRANTIES WITH RESPECT TO THE 

PRODUCT PURCHASED, WITHOUT LIMITING THE GENERALITY OF THE FOREGOING, BETSTCO 

HEREBY EXPRESSLY DISCLAIMS ALL LIABILITY FOR PRODUCT DEFECT OR FAILURE, CLAIMS THAT ARE 

DUE TO NORMAL WEAR, PRODUCT MISUSE, ABUSE, PRODUCT MODIFICATION, IMPROPER PROD-

UCT SELECTION, NON-COMPLIANCE WITH ANY CODES, OR MISAPPROPRIATION. BETSTCO MAKES 

NO WARRANTIES TO THOSE DEFINED AS �CONSUMERS� IN THE MAGNUSON-MOSS WARRANTY 

FEDERAL TRADE COMMISION IMPROVEMENTS ACT. THE FOREGOING EXCLUSION OF IMPLIED 

WARRANTIES DO NOT APPLY TO THE EXTENT PROHIBITED BY LAW. PLEASE REFER TO YOUR LOCAL 

LAWS FOR ANY SUCH PROHIBITIONS.

THERE SHALL BE NO LIABILITY FOR PRODUCT LIABILITY OR LIABILITY ON THE PART OF BETSTCO FOR 

ANY GENERAL SPECIAL OR CONSEQUENTIAL DAMAGES ARISING OUT OF THE SALE OR USE OF ANY 

PRODUCTS SOLD BY BETSTCO OR AN AGENT THEREOF, BETSTCO MAKES NO WARRANTIES, EXPRESS 

OR IMPLIED, (INCLUDING, BUT NOT LIMITED TO, ANY WARRANTY OF MERCHANTABILITY OR 

FITNESS OF THE PRODUCTS FOR ANY PURPOSE) WITH RESPECT TO THE PRODUCTS COVERED BY 

THIS AGREEMENT EXCEPT AS IN THIS PARAGRAPH OTHERWISE EXPRESSLY PROVIDED.

THIS IS THE SOLE AND ONLY WARRANTY OF VALUE-LEADER PRODUCTS, NO OTHER WARRANTY IS 

APPLICABLE, EITHE EXPRESSED OR IMPLIED, IN FACT BY LAW.



WARRANTY VOID IF REGISTRATION IS NOT RECEIVED OR RECORDED ONLINE WITHIN 30 DAYS OF 

PURCHASE DATE OR SHIP DATE, WHICHEVER IS LATER.

ITEM: 

PURCHASED FROM:

OWNER NAME:

OWNER ADDRESS:

CITY:

PHONE:

MODEL# PURCHASE DATE:

GIFT  INV# ORDER#

SERIAL #

COUNTY:

EMAIL:

ZIP:ST:

ACCEPTANCE OF RESPONSIBILITY:

-

-

-

ACKNOWLEDGE UNDERSTANDING MAINTENANCE AND SAFE OPERATION REQUIREMENTS, ITEM 

SPECIFACATIONS, OPERATION, CONTROLS AND STORAGE REQUIRMENTS. I UNDERSTAND THAT 

IS ALONE AM RESPONSIBLE FOR PROPER MAINTENANCE, CARE AND SAFE OPERATIONOF THIS 

FARMER-HELPER ITEM

OWNERS SIGNATURE: x DATE:

IS LATER.



1 YEAR EXTENDED WARRANTY & REGISTRATION

FARMER-HELPER IMPLEMENTS

BRANDED PRODUCTS

1 YEAR EXTENDED WARRANTY

consumable and Expendable Item as described in Product Warranty Registra-

-

EXTENDED REGISTRATION & PAYMENT MUST BE RECEIVED 

WITHIN 30 DAYS OF PURCHASE DATE

EXTENDED WARRANTY REGISTRATION

PRODUCT & MODEL # 

SERIAL #

OWNER NAME : 

BETSTCO INVOICE #

ACCEPTANCE OF RESPONSIBILITY:

UNDERSTAND MY REQUIREMENTS. I UNDERSTAND THAT I ALONE AM RESPONSIBLE FOR 

PROPER MAINTENANCE, CARE AND SAFE OPERATION OF THIS TRACTOR IMPLEMENT.

BETSTCO.

OWNERS SIGNATURE: x DATE:


